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No. : CT11-00358  

Customer Name : 73-1, Geumgok-dong, Buk-gu, Busan, Korea. Date of Test : Jan. 12, 2011 

Address : WILDCAT CO.,LTD Receipt Date : Jan. 05, 2011 

Test Sample : Baby and infant footwear-Socks 

Test Results 

 

Test Item Unit Test Result Test Method 

Formaldehyde ㎎/㎏ Not detected (less than 20) KS K ISO 14184-1:2009 

 

 
- End of Report - 

 
 

 

  

Our report apply only to the standards or procedures identified and to sample(s) tested unless otherwise 
specified. The test results are not indicative of representative of the qualities of the lot from which the sample 
was taken or of apparently identical or similar products. 
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Result Inquiry : Chemical testing team   82-2-2102-2682 
 


